Bomar

Operating Instructions for Band Saw

transverse 610.440 GANC

Before transporting and using the machine, please read
the instructions thoroughly!

Serial number:




Version 1.11 / June 2006

Bomar
Service and Information

In case of technical difficulties or spare parts order, please contact your dealer:

Or contact Bomar, spol. s r.o. directly:

BOMAR, spol. s r.o.
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC

Telephone: +420 — 533 426 100

Fax: +420 — 533 426 109
e-mail: info@bomar.cz
WWW: http://www.bomar.cz

We are available Mondays to Fridays from 7°° to 16°°.

Version 1.11 / June 2006
BOMAR, spol. s r.0. © - Subject to modifications and amendments

BOMAR, spol. s r.o. transverse 610.440 GANC
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
T 1 A 0 1 5 16 O I 1 7
2. BAND SAW USIN G e e e e e e et et e e 7
B, T E CHNI C AL DA T A i e e e e e e e et et e ettt e e e e e e e eeaeeaan 8
. S AR ET Y NOTES i e e e e ettt e et e e 9
4.1. L =8N == 9
4.2. PROTECTIVE SUIT AND PERSON AL SAFETY 1ttt ettt taattee et eatteeeeseaiiseeeeeanannnes 9
4.3. SAFETY NOTES FOR MACHINE OPERATOR .ttt ittt taaetee st eteeeeeeaiatteeseaiieeeeess 10
4.4, SAFETY NOTES FOR THE SERVICING AND REPAIRS . .uuuttittt ittt tiiittee s eaiiateeeeeainneeeesn 12
4.5. SAFETY MACHINE ACCE S SO RIE S 1. ittt ittt ettt ettt e et e et te st eatatteeseaaireeeess 13
5. TRANSPORTATION AND STOCKING ..ottt e e e e e e e 15
5.1. CONDITIONS FOR TRANSPORTATION AND STOCKING . ..tututntteneeateneateneeaneeneeneeaeeneeanenes 15
5.2. Y Y =i B T =2 PP 15
5.3. TRANSPORT AND STOCKING PREPARATIONS uuututiuttt ittt tteateateaeeateteaeeeeeneeneaneaneneenens 16
5.4. TRANSPORT AND STOCKING .11t uttutttt ettt et atat e et et et et e et ae e e e e e e e e e e et e e e e eaeeaeaeenaeean 16
B, A T IV AT ION i e e e e e e e e 17
6.1. MACHINE WORKING CONDITION S .ttt ttttiittttteetaatteeeestaanseeeessaasaeeeeeeaanseeeeeeaannseeeeeemnnnnes 17
6.2. MACHINE INSTALLING AND LEVELLING « .. tuttttittt ettt ettt ettt e e e e aae e eaee saaa e e eaeeeaaeeeaneeaanes 17
6.3. ELECTRICAL CONNECTION 1.ttt ettt ettt ettt e et et e e e e e e e e e e e e e e s aae e e e eaneeeenneeeanes 18
6.4. FILLING OF THE COOLING SY ST EM ..ttt ettt et ettt e e e e aaae e e e e e e eneeeaneeeaneeeanes 19
6.5. CHECK MACHINE FUNCTIONS 1ttt ittt ettt ettt e et e e et e et e et e e e e e e e e e eae e e aneeeanness 20
7. CONTROL PANEL = DES CRIPTION . .t e e e e e e e e 21
8. STARTING THE BAND S AN et e e e e e e e e e eaens 24
8.1. SWITCH ON THE BAND SAW 1ttt ittt atete e e e et ettt e et e e ae e e et e e e ana e e e ane e e anaeeenneeeanaens 24
8.2. FEEDER REFERENCE POSITION ...ttt ittt ettt ettt eate e eaaa e e et eeaaae e eae e sana e e eneeeaeeeeaneeaanes 24
L R |V I = e I A ] = G 0 25
LS S 7Y i I N @ T =2 R 25
9.2. HANDLING AGENT SELECTION 1ututtttitttt ittt et ettt anate et aaaeeeaaae e aaeetasaeeaanaeeaseeaaneeeanes 25
9.3. M ATERIAL INSERTION 1.ttt ittt e ettt sttt e et e e et et e eaa e e et et e ea it e et ba e s eaaa e s anaesenaeeanaeeanneeeanes 25
9.4. BUNDLE MATERIAL CUTTING 1ttt ittt taetettee e eaaeeeata e s aaae e s aae e eaaeesanaeeeaaaeeaneeeaneeeanes 26
10. BAND SAW ADJUS T ING ..t e e e e e e e e e e e e aae e aaeens 27
O T R Y = B Lo ) =2 S PR 27
J10.2.  ANGULAR CUT SETTING .ttt ittt ettt ttet e aaate et e et e e aa e e et s e e aaes e e e aseseaneeeanneeans 27
10.3. OPTIMAL ADJUSTING OF THE GUIDE CUBES SPAN ...ttt ittt eteeeanaeseaneeeaseeeaaeeanneeans 28
10.4. CUTTING SPEED ADJUSTMENT 1ttt ettt ettt eatte et et e e aaa e e et e e e e teeaneesareeeaaeeanneeens 28
10.5. SWARF CONVEYOR OPERATION ..uuttttuttttittte ittt ettt st eaee e aaate et e easateeaaeeeaseeeaaeeaaneeens 28
10.6. PRESSURE ADJUSTING TO THE CUT 1ttt ittt ittte ettt tee e et e eee e anaeeeaee e anteeeanaeeaaneeens 29
11, SEMI-AUT OMATIC CY CLE i e e e e e e 30
O O Y = I (o ) =1 S TP 30
11.2.  SEMIFAUTOMATIC MODE ..tuuiutitititittet ittt et e ettt et e et et e et e et e et e e e et e e a et e e e e e nes 30
I T 8 o I = =1 = 1 =Y 2 31
BOMAR, spol. s r.o. transverse 610.440 GANC 3

Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
11.4. SPEED ADJUSTING OF THE ARM LOWERING . .uuttuttitttitteitt et tnee et eateeateeaeaneenneenaeanaeaneennes 31
12, AUTOMATIC MO DE ...t e e e e eas 32
I Y i N 32
A O o I = ] i 32
12, 2.0, PSS 32
A e o To | - Uy 1= (o] 1 o 33
12.2.3. Program SEIECTION . ... 33
2 o 1 X1 o 34
12.2.5. New PreseleCtion INSEITING ... c.uiitii e 35
I T O =T T o 1 21=] 110 2 36
12.3. AUTOMATIC CYCLE WITH MATERIAL CUTTING 1.t uttitte it et enteenee et eeeiteeaeeneeaneenneenaeaneennes 37
12.4. AUTOMATIC CYCLE WITHOUT MATERIAL CUTTING .uuttittittenteente et et eteeieeeneeaneenneanneaneannss 37
2 T O o I =l =1 =1 2 N 38
12.6. SETTING THE SPEED OF THE SAW ARM LOWERING ...ttt et ite et et eiteeeeaneeaneenneenaeaneannes 38
13, SERVICE MENU ..o e e e e e 39
13.1. ENTRANCE TO SERVICE MENU ..ttt et ete et ettt eateeaeeaeaneeaaeeaaeeeeaneeaneeaneanteaneennes 39
T VA T =1 o N B =1 T 39
13,3, COOLING PARAMETER S ittt ettt et ettt et e e et e et ettt e e et e et et e eaeeaeaeeaneenaeeneeaeennes 39
RS 70 T I ' To | T o 7o L 39
RS 70 T8 @ To | T o 12 o - 40
13,4,  CUTTING PARAMETERS 1 ttuttttttttt ettt ttteate ettt e e et e et et e et et e e te et e et e e e e aeeaneenneaneeaeennes 40
13.5. SWARF CONVEYOR OPERATION Ltuuttuttittttt et aeeatee e eaaeeaeaneeane e eaeeaeeaeeaneenneanneaneennes 41
13.6.  MACHINE PARAMETER S .t ittt ettt ettt et e e et e et ettt et e et e ettt et e eaeaeeaneenaeeneeaneennes 41
G T A I N U = 42
13.8.  LENGTH UNITS SELECTION ittt ittt et eateteeteaaeaeaeeee et eaeeaeaaeaaeaeeene e e eneaneanennenes 42
G T = U 42
13,00, LENGTH CORRECT tuttutittttt ittt tetea et et ettt et e e e e e e e e e et ea e s et ea e a e e e e eeee e eneeneanennenes 42
13.11. SERVICE MENU CLOSING t1ttuttttttnteneene et et ettt eaeaaeeeaae et et saeaaeaaea e eneee e eneaneanennenes 43
14. BLANKS REMOVING FROM THE BAND SAW ...t aae e 44
O 1Y I N T = 44
14.2. HANDLING AGENT SELECTION .uututtuttutant ettt etetaeeeaeeae e ane e aaeaaeeeeene e e e aeanennenes 44
14.3.  BLANKS REMOVING 1tuutuutiuttttttetaneane et et et et aaeaaea e e eae et et eaeaa e e ae e e e ene e e eneeneaneanennenes 44
15. SELECTION AND REPLACEMENT OF THE SAW BAND ....ccoiiiiiii e 45
o T 1) I N = 45
15,2, SAW BAND SIZE tutiutiut ittt ett sttt te et et et et et ettt e et e e e et ettt 45
15.3. SELECTION OF THE SAW BAND TOOTH SYSTEM: 11ttt ettt eteaneaaenteeeneeeeeaneaneanennanes 45
15.4.  SAW BAND RUNNING = IN 4 uututttttetantant et et ateateaaeaaeaeeaeeaeeaeeaeaaeaaeaeeaeeeae e aneanennenes 47
15.5.  SAW BAND DISMANTLING « 1t utttttttttentent et et eteeaeaaeaaeaae e aae e e et et e aa e e e e e e eeeeeeeneaneaneneenes 48
15.6.  SAW BAND INSTALLATION tututtttttttent et ettt ete et eaeaae e e e ee e e e e e e e e e e eeeaeeeene e aneaneneenes 49
15.7. SAW BAND STRETCHING AND INSPECTION ...ututtittttttteneene et ettt aneanenteneeneeeeeaneaeanennenes 50
15.7.1. SaW Band StretChING. . ccu i 50
15.7.2. SaW DaNd INSPECLION L. vutiiei e e e 50
16. COOLING AGENTS AND CHIPS DISPOSAL ...ttt 51
T O 1) o N T = 51
16.2. COOLING LIQUID PREPARATION ...ttt ettt ettt st etee e et e et e e e nateeateeeaseeeaaeeanneeens 51
16.3. COOLANT DEVICE INSPECTION Lttuutttuttittttttttetetttesteeteeae et se et enaeaeeaeeaeeneanteeneennes 52
I O 11T T 1o =0 1 Y 53
17, GREASES AND Ol S o e e e 54
4 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
A € 1 ] = 0 ) 54
A o R 03 YU ]I @ @ Y1 T 55
17,3, LUBRICANT GREASE S 1 .titttitttittttt ettt ettt ettt e ettt ettt et e et e et et e et e e et e ateenaeenaeaeennes 55
L8, SE RV CE . i e e 56
18.1.  MACHINE CLEANING 11ttt ittt ettt et ettt ettt et e e e e et et e et e et et et e e e e ene e aaeenneenteeneennes 56
R 1= = o T N 56
18.3. COOLING LIQUID INSPECTION .1ttt ittt ettt ettt e et et et e ettt e e e e e e e e e e e e e e eanneeeaneeans 56
18.4. HYDRAULIC OIL LEVEL CHECK tutttutttuttitte e et eeetteeate et eaeeaaeaae et eateee e ane e aneaateenaeaneennes 57
1O, ADJUS T IMENT L e e e e et ettt 58
19.1. GUIDING CUBES ADJUSTMENT 11ttt ittt et eateeteeate et eaeeaeaaeeateeaeeeeaneeaneenaeenteaneennes 58
19.2. HARD METAL GUIDES ADJUSTMENT 1ttt et ittt et eaeaaeaneeteeaaeeeeaeaaaeanneanteaneennes 58
19.3. SAW BAND RUN ADJUSTMENT ON STRETCHING WHEEL ..uuutiutiiteit et eiteeeeaneeineanneanaeaneanns 59
19.4.  BRUSH ADJUSTMENT 1uuttittittett ettt et ettt et e e et e et et et e et e et e et e et e eeeaeeaneanaeeneeaeennes 60
19.5. ADJUSTING OF THE LIMIT SWITCH OF THE SAW BAND STRETCHING ....viiviiiiiiiiieaineeineannannss 60
19.6. SAW FRAME LOWER POSITION STOP ADJUSTMENT 1.ttt et ente et et eaeenaeeneenneenneenneaneanns 61
19.7. LIMIT SWITCH ADJUSTMENT OF THE SAW FRAME LOWER POSITION ...ttiittiieiieeieeineeiaeannannns 61
19.8. ADJUSTMENT OF THE SECURING CUBE OF THE TURNING LEVER ..i.tiiiiiiieiiieiieeineeineeineeaannss 62
19.9. PRESSURE SWITCH ADJUSTMENT tuttuuttittttt et eaeettteate et eaeeeeaneenneeeeeeeaeenneenneenneaneennes 63
19.10. PRESSURE ADJUSTMENT OF THE HYDRAULIC SYSTEM tutuuuiittiiteateieeieeeeeaneeaneenneanneaneannss 64
19.11. ADJUSTMENT OF THE CUTTING PRESSURE REGULATION .tttuttiuteitt et eieeeeeaneenneenneanneaneannss 65
19.12. ADJUSTMENT OF A THROTTLE VALVE 1ttuutiittitt it it e et ettt eteete et eateeaae e e ane e e enneaaaeaeannes 66
20. WORN PIECES REP LA CEMENT Lottt e e e e e naeees 67
20.1. HARD METAL GUIDES REPLACEMENT 1tuuttttitttttttttee et et et et et eaeaaeaaeeeeeeeneeneaneaneanenaens 67
20.2. PUSHING BEARING REPLACEMENT L.ttt ittt sttatee et eae e e et et ea e aae e ee e e e e e e eneeneanennenaens 69
20.3. FIXED BEARING REPLACEMENT OF THE SAW BAND GUIDING ...uttutittteteneeneeeeneeneanennennannans 71
20.4. SAW BAND GUIDING PULLEYS REPLACEMENT ..ttt et eet et et eaeaaeaaeaeneeneneeneaneanennanaans 72
20.5. ROUND BRUSH REPLACEMENT 11ttt ettt tttateaeeeaeeeaeeaeeaeaaeaaeaaeaeeeeee e aneanennennens 74
20.6. VARIATOR BAND REPLACEMEN T 1tuttutttt ittt ettt etetee e e e et et eaesaeaaeaaeneeeeeeneeneaneanennenaens 75
20.7. STRETCHING WHEEL REPLACEMENT L.ttt ittt tee et eaeeae et eaeaaeaaeaaeeeeaneeneeneaneaneananaans 77
20.8. DRIVING WHEEL REPLACEMENT 1tuttutut ettt et ttttaeaeeaaeeaeeaeeaeaneaseaseaaeeee e ene e aneanennennens 79
20.9. COOLING PUMP REPLACEMENT 11ttt ettt ettt tteateeeeee e e et et eaeaae e ee e e ee e e eneeneaneaeennens 80
21. ROZMEROVE SCHEMA / AUFSTELLZEICHNUNG / INSTALLATION DIAGRAM ............... 82
22. ELEKTRICKA SCHEMATA / ELEKTROSCHEMAS / WIRING DIAGRAMS .......cccvvvevvinnnn. 84
23. KUSOVNIK ELEKTROSOUCASTI{ / STUCKLISTE DER ELEKTROTEILEN / PIECE LIST OF
I S O T G 10 T 98
24. HYDRAULICKA SCHEMATA / HYDRAULIKSCHEMA / HYDRAULIC DIAGRAM................. 99
25. VYKRESY SESTAV PRO OBJEDNANIi NAHRADNICH DIiLU / ZEICHNUNGEN FUR
BESTELLUNG DER ERSATZTEILE / DRAWING ASSEMBLIES FOR SPARE PARTS ORDER
.................................................................................................................................. 102
25.1. HLAVNIi SVERAK / HAUPTSCHRAUBSTOCK / MAIN VICE .iuttitiniiiiieeeieieeeieeeeeneeaeenaeaenes 103
25.2. UPINACI VALEC /| SPANNZYLINDER / CLAMPING CYLINDER - 251.102 ......ccoivviiiiiiiiennnen 107
25.3. PODAVACIi SVERAK / VORSCHUBSCHRAUBSTOCK / FEEDING VICE .. .cviiiiiriiiiieaieineanenensn 109
25.4. VALEC PODAVACE / VORSCHUBZYLINDER / FEEDER CYLINDER - 251.075........ccciiinnnnnnn. 113
25.5. VALECKOVA TRAT / ROLLENBAHN / ROLLER CONVEYOR ..uviuiuiititieiteeieateieaeeeneeneneneannes 115
25.6. OTOCNA KONZOLA / GEHRUNGSKONSOLE / TURNING CONSOLE +.uiuviriiieitiiieenaeeneneennnen 117
25.7. PILOVE RAMENO / SAGERAHMEN / SAW ARM ...uiitiiiititiit ittt e e et et e et e e e aeaaanas 119
BOMAR, spol. s r.o. transverse 610.440 GANC 5
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
25.8. VARIATOR / VARIATOR / VARIATOR .ottt ittt ittt e et et et e et et e et e e e e e e e areanans 122
25.9. NASTAVOVACI JEDNOTKA / VERSTELLEINHEIT-VARIATOR / ADJUSTING UNIT....cceiviininnannnnn. 124
25.10. ZVEDACI VALEC / HUBZYLINDER / LIFTING CYLINDER ...utiutittitt it ateateie et et eieeeeneaneanennanns 126
25.11. NAPINANI PILOVEHO PASU / SAGEBANDSPANNUNG / SAW BAND STRETCHING ......cccvvuvennnnn. 128
25.12. VEDENI PILOVEHO PASU / SAGEBANDFUHRUNG / SAW BAND GUIDING ...ccviuvinienianiineanannnns. 130
25.13. PRAVA vODICi KOSTKA / RECHTER FUHRUNGSKLOTZ / RIGHT GUIDING CUBE ........c.cvvvnn.n. 132
25.14. LEVA vODICi KOSTKA / LINKER FUHRUNGSKLOTZ / LEFT GUIDING CUBE .....eivviniiniinennannnns. 134
25.15. KARTACEK / SPANEBURSTE / BRUSH ...ttt e e et et e 136
25.16. REMENICE KARTACKU / RIEMENSCHEIBE DER SPANEBURSTE / BRUSH BAND-WHEEL........... 138
26. TROUBLESHOOTING TABLE ...t e e e as 140
26.1. MECHANICAL PROBLEMS .. uttitttttt it ettt ee et e et et et e e e e et et et e e e e eae e aae e e e naeeeeaneennes 140
26.2. ELECTRIC AND HYDRAULIC PROBLEMS 1 tuuttiittitte ittt ettt e et e et eieeae e e ane e e e naeeaeaneennes 142
27, SPECIAL AC CESS O RY e e s 145
27.1. BUNDLING SY STEM 1ttt ittt ettt ettt ettt ettt ettt et ettt ettt e et e et e e e e e eaneeeaeeeannens 145
27.2. VICE PRESSURE REGULATION L.uuttttttt et tttettt ettt et eaeeeeateeaaeeaeeaeane e aaeeaneanaeenteaneennes 145
27.3. FREQUENCY CONVERTER .ttt et tttettt et ettt eaaeaa e et e et et e et e ee e ane e aneeaeeneeaneennes 145
A A S |V 1T =10 ] 1= =1 145
A A8 TR I =1 N4 0 1V - 146
28. ROLLER CONVEYORS AND ACCESSORIES ...ttt 147
28.1. ROLLER CONVEYO RS ittt itte it ettt ettt ettt ettt ettt e ettt e et e et e aneeaneanaeaneeaeennes 147
28.2. ROLLER CONVEYORS PREPARED FOR POWERING ..tuttiuttitteatteatteteeeeaneeaneenneenneanaeaneennss 147
28.3. POWER AND CONTROL UNITS FOR POWERED CONVEYORS ..utiutittteteneeneeeaneeneeneanennennenes 148
4 S I = N T Y= T 149
28.5.  CONNECTION PART S 1utittttitttane et et ettt ettt te e te et ettt et eae et e e e e e e e e e e aneanennenes 150
28.6.  CONNECTION SETS tututttttttttaneane ettt et et aae e ettt et aeaaee e ee e eneaneanennenes 150
28.7. ACCESSORIES OF ROLLER CONVEYORS .t ututttttttentene ettt et eneaaenaaneaneeeeeeneanennennenes 150
4 S S T @ 1Y 4 3 151
28.9. CONNECTION SCHEMA OF ROLLER CONVEYOR WITH BAND SAW ..ouviitineieeneaeeneenennennannenss 152
DECLARATION OF CONFO RMIT Y oottt e e ettt e et e et e e e e e e e naenaans 155
6 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
21. Rozmérové schéma / Aufstellzeichnung / Installation diagram
1002
zskl
L ]
o0
()]
N
FARer
v/ Do
& 3
o 2 / .z f
@)
11 I
{ ==
i ©
s 8 | &
=r
O ||
& oo | g |
=1 & 1
) [ ]
HeX
H
Rozmérové schéma 1 / Aufstellzeichnung 1 / Installation diagram 1
82 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bowmar
g
r== 8
I\Iﬂ] r
s o a i8]
I I — ]
| |
—
P~
(-
o
Ao
 —
Rozmérové schéma 2 / Aufstellzeichnung 2 / Installation diagram 2
BOMAR, spol. s r.o. transverse 610.440 GANC 83
TéZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Elektricka schémata / Elektroschemas / Wiring diagrams

22.

0Ll VO 0¥y OLS Buniane)SeZANY2S ouIg 00 §19-70 ouswr| wneq |euswz
niognos ouaul
q r EM_umEau 1O [ouoD / UjaIeZE VO 0ty OLS _
VUL | ovivoorrols nuovod nazyis Iwepein0 e Yooed | oeidz7
18 nsauiAA 0[SO nisl| IUS2BUZQ oJ's n_l_uw< pialoid [ g0z voL | wmeq
=l
00l 00l
HOLOW-ONVYE3IOYS FdNNIAIINYHAAH H¥IHIAHOSINVIS ONNTHOHYOLOW =
HOLOW DNIAIEA dWNd DNNYHAAH HOAIAOD JIVMS diANd LNY100D
NSvd HOLOW MIMNYHAAH 01avdy30 JOISYNAA HOLOW INIZ¥THO HOLOW
0 LNC-0ar €0 LNo-oar Z0 Lno-oar 10~ Lno-oar
+0g coe z0¢ 10E ]
a
#0e #0e €0e zoe L0g |
2 o 2 f4 4 v A4
W W BOFSNL B0¥SNLE B0¥SNL
W1 SAM Y| ¥INA ¥ | e ¥ | 2N \va A N
g g s1d wid €1d
w [=)]
Ly W Ly Ly LY
ooe ooe ooe ooe ooe -
d
w
Q
o -
W
00€ 00€
\4
6 ] A 9 [ ¥ € 4 3 0

Bomar

transverse 610.440 GANC

Elektrické schéma / Elektroschema / Wiring diagram 1

TézZebni 1236/1
CZECH REPUBLIC

BOMAR, spol. s r.o.
62700 Brno

84



Bowmar

Version 1.11 / June 2006

0L'L VO 0OFy O1S JeuBisinjejse ] ‘leuBisieleyog oul ~ ouswr| wneqg |euswz
niagnos auawr pieogAey ‘spiaiys jo sieubig 900519720
| SPi! ! J ujeieze] YO 0F¥ OLS -
v1/Z 0L LYO0RFOLS s9|usanep] ‘nasisnods Ajeubis Lo Yooed roeldz
18 nsanjAA 0js1D n}si| IUS2BUZO o°J's ﬂ_|_|w< Pelold | so0zvol | wnmeq
9314138
THOSILYWOLNY
LHOMTOMINOM =
NOILYH3dO GIMLNYONYEIOVS  HINIAHOLTNYLS
OILYNOLNY
HOLWOIANI HOLOW SNIAMG  HOLOW ONILLOT
ZOAO¥d ]
ANDILYNOLNY nSvd FDISYNAA
WSTON LNOM HOLOW HOLOW
YNYHHOO WNYHHOC
ONMHINILSANYH =|
4018 1avlS oNA¥INALS SAWNAHIINYHAAH  SdWNGTALLINTHNN
LYWOLNY IWWOLNY IHOSILYWOLNY
levl dWNd DNYHAAH dNd LNY1000
ONNLIVHOSSLIBHYIHOIS SNY-LON dOls LYVLS TTOULNOD TOULNOD
LyWoLNY IvWOLNY anNwH DILYWOLNY —
LINOYID ALAIWS  NOLLNE AONIDNINI AATNVHAAH INIZYIHO
dols Lavls INVOYIAO INVOYIAC 0710vdy30 HOLOW
QOABO INLSONO3dZ38 dOLS W1OL LYWOLNY IWWOLNY INONY IHOILYWOLNY WNYHHOO YNYHHOO
[4Tgle) a
oar
0ol ool
ELNI ZLNI LLTNI OL NI 80 NI 80 NI ZONI 90 NI SO NI
ar ar ar ar ar ar ar ar ar T
dNlvY1lSvl
QHvYOgAIA iz ziz = 3d 802 102 90z S0z
JOINSIAYTH 2’00l
i R J— - ® —
_ _ )
glz|1se |esg (474
J - R r A _
! ! | Sd €Sd ¢sd 1Sd ]
Y I
T T SREAR O | |
00Z |00z |00l ooz ooz ooe 00z |ooT
LSO ¢Sl ISl LVS > _ g
o0 = Tvia
00%
200¢ 2'00¢ 200 00z —
0oz [s]014
ooe o]0} \d
oo T
6 8 L 9 [ 14 € 4 3 0

Elektrické schéma / Elektroschema / Wiring diagram 2

BOMAR, spol. s r.o.

85

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



©
S
~ 0'L'L VO 0¥ OlS sBuebsny oWd 00 §19-70 ouswpr| Wwmeq |euswz
[} niognos ouawp s;nding / UjeIezE <o O.T.V On_lm
c Admysk : &
5 YLIE | ovivoorrols msin ‘0'I'S Yoseq | oeidz
= 18 nsanyAn o[s1o njsi| IUOBUZO) n_._uw< paloid | 900z ¥ 0L | wmeg
~~
—
—
—
e o YISSANAVHD Y3ISSINLYHYA
o
= HOLOVHLIOMd  ¥3ILNNOD d33ds NINNYJS NIHOVNLNY [NEINEEe) NINNVJS
0 ONNY3LIHY 34NLS ‘2 M00LSENYHHOS MO0LSENYHHOS MO0LSENYHHOS MOOL1SENYHHOS
m d3IWOTHN d3INOTHOAY GNHOSHOA  AdWNIANMNYHAAH -1dNvH -1dNvH anNHOSHOA -BNHOSHOA
> i HISINOYOIN d3a334 diind 40 dINY 1o N3dO N3dO dINY10
00} ® @ ONIXO0TE 13A3TANOO3S 3DIA NIVIN JDIA NIVIN ElelNaEEN! Ee/INaEEF
. . YASINOEDIN
o > IOYAVAOd Y1avdy3o 1NONdN 1IMA3LO LI¥A3LO LNONdN
o N HIZINOEMIN 30VL3dY N3dN1S AHNEA MYHIAS INAYTH MVHIASINAYIH - MVHIAS IOVAYAOd  MvH3AS IDVAYAOd
=) @ a L1 Lno-oar oL~ Lno-oar 60 Lno-oar 20 LNO-oar 10 1no-oar 90~ LNo-oar S0 Lno-oar
Pv LE Pwo 8> %mOm Fmow FBM ﬁ% Fmom
a
asva wl ¥ Y A4 Y V4 Y V4
9] e ea sd vQ ¢d zd 1a
asva dl LINA A en gen YA YIA gLA
€€ ze
— YWwosz-L Yuwosz- L
L0Od H_ 90d _H_
S|
w w w W w [ w
w (=) [=] (=] [=] (=) Q (=)
g S =] =] =] S S S
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
] oot 00€
A
‘o
<
W 6 8 L 9 S < 4 b 0

Elektrické schéma / Elektroschema / Wiring diagram 3

BOMAR, spol. s r.o.

transverse 610.440 GANC

86

TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.11 / June 2006

0Ll VO OFF OLS aBueBsny ouIg 00 §19-79 ouawr| wneqg |euswz
niegnos ouauwlp| sjndino NBIeze <w O.V.T o._lm
YUY | oviveorsols Admshn | LeezEl Yeseqd | oeidz
1817 nsapjfa o[sin njsi| luaoseuzO ors ﬂ_n_lw< pieloid | so0zvol ‘wneq
=)
NILNIH HOYN INHOA HOVYN
GNHOSHOA SNHOSHOA SNHOSHOATIINHISNIWHYY
SAYYMMOYE SaYvYMIHOS ANVYHIMYS 40 I
e Nty A 42 NIZO HOVN NIWHYSE  NILNN HOVN NIWHYS
navzoa Na3sdoa R dOL ANVHIMYS NMOQ INVEIMYS
ANSOd ANSOd ANSOdOTHOAY NYOHYN ONIWYY N100 ONINYY
=
z0 LNo-Ndd 10”1NONdD 9L~ Lno-oar Sl Lno-oar ¥1~Lno-oar
kmmm %mmm Pm_m %m:” Him
a
A4 \4 4 A4 v o
zia 1a 8a ola &d
VLA ain 7 gdoN VYOA
d
(] w o (9] w
Q [=] Q Q (=]
S S S =] =]
N N (%) - P
¢ ¢ ¢ ¢’ ¢"
00€ 00€ ]
\4
6 8 L 9 g ¥ < 4 L 0]

Elektrické schéma / Elektroschema / Wiring diagram 4

BOMAR, spol. s r.o.

87

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



©
S
S S otomin | s o
m vL/S 0L YOOPPOLS noeuids _.._u>>.ou_..5x >_m_._m_w . .h _.E.m._mNmn_ VO 0ry OLS )aoed coeldz
3 181 nsaBiA 0IsID nisi| 1U99BUZO 0'Js d1SV veloig [ 800z7 01 | TwmEq
~~
—
o
— aleqiyem
c =] Ajjeuondo o
o I
m (ONNLHDIENIZ MoolsganvyHOS (¥3LTWHOSHINYA) (¥3LTWHOSHONEA)
o -NNvJST3aNNg) -8NHISHON LNNYJSID LINNYdSID
> m HOOLEENYHHOS LTH34 11H3d MO0LSENVAHOS ¥00LSaNvaHOS 1
NELNA NIWHYS um%%n__._mnm_wmww_.._, IVIHALYIN IVIHALYIN ONNNNYJSANYE 1dnvH SNHOSHON
(HOLIMS 3UNSS3Idd) (HOLIMS JYNSSIYd)
_ 301A 0334 _ (1SNYHL) (301A @334) a3adav1o A3adv1o
= OIS INYHAMYS Ava 435v IVIN3LYIN ON IVINILYWN ON 3av1a LHOIL 3DIA NIVIN 30IA Q334 =]
_ _ (I 1LIxd) (vd3IAS acd) (O¥NIAS ANONYIL) (QYNIdS ANOHYIL)
MYHIAS IDVAVAOd AVIHALYIN AVI¥ILVYIN 1NNdN LNNdN
3700 ONAWYY _ YHOAYZ YAOHTSY] _ ININ IN3N NSYd ILNNYN MVHIAS INAYIH - HYH3AS IOVAYAOd
l 1
001 ~ _ ® _ ® _ ® ~ ~ ~ ~ _ 001
€0 NIFNdD w, LO"NIF-NGD w. 2 6L NMar gL NIFIar 9L”NIIar SITNIFIar rLNIIar
b b o
d =4 _ = |eez @ _ 3 |6l s8Iz 9Lz sl v1Z d
o] o
O‘ -
0O
}os | | 508 £0S } zos } 1os
— _ d-Z1 AZ1 _ 90s m
g | | :
[\~] n [] nN ~n N~
N o o o o o o ~n
8 B e 2 2 < = 8
[ =3 n S ) — (=] ©
|| @ _ _ e ® ® L]
002 I I 00z
\4 T A
6 8 L S ¥ € Z L 0

Bomar

Elektrické schéma / Elektroschema / Wiring diagram 5

BOMAR, spol. s r.o.

transverse 610.440 GANC

88

TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bomar

Version 1.11 / June 2006

b ouaw wne euaw
THE Todmos ot | o 0w 00 61920 g I —
: : / lujaiezen VO Ovy O1S -
YLI9 | o1 1veorroLs nuoyed jusfodud R Yeseq | oeidz
18 nsanAA ojs1n nysi| IU8oBUZO oJs &u_lw/u\ pielold | goozvol | wmeq
HOLOWANYEIOYS IAANGHITNYHAAH YIYIAUOSINVLS AdWNGTILLINTHON
HOLOW DNIAIEA dANd DINMNYYAAH HOAINOD JHYMS diWNd LNV11002
Ald NSYd HOLONW AINNYHAAH 01avdyE30 303SVYNAA HOLOW INIZYTHD HOLOW
vIN ot} ZN LIN B
ol CEA T TR €1 |21 o €7 (521 |81 eel [ezn |enn
(@ @ @ @« (¢ & @& @] (@ @ & @« (@ @ @ o]
3d B8E7 |82 |81 3d LE7 |L27 L1 3d Se7 |sg1 |s1 3ad £€7 |€21 |E1 m
] aou
m_ J J
GINM
44
08€1|D8ET|08LT D
] 404 1] Jou 1 404 ] 2ou
m_ J J J J N._ m_ vl ¢ J J J
M I CINA LINA |
8€7 827 |81 9€7 821 |84 L ZET |2z |Een
0]
(¥9L-AOEZXE) (ve'a-noEzxe) (vg'L-AOEZXE) (v9'0-NOETXE)
YOL-A0OPXE W0'7-A00FXE V0' L-AOOPXE V#'0-\OOPXE
tv4d gvd cv4 (A-F|
) Y T\ Ll AT VA g
OVYNIDAA INAYTH _|_ S
LET (12T [T LET |27 [T LET (12T [T LET (2T [T HX =
@ >
EER 3d 3d 3d 1 3d HW
pra— Q
161 1€ 1€ 1 £ ad e1foH = eg ||
ra— C._m
121 121 1z 1z <1 (wsz) om £5
7 VOLIAGORE |4 ~— N
A8 IR 48] w " VT 1 AOOVXE o oT A"
£ | ¥3LT LSO mm
(RN [ L ¥30019
00z a1 Ly
0oL
6 8 L 9 S ¥ e 4 b 0

Elektrické schéma / Elektroschema / Wiring diagram 6

BOMAR, spol. s r.o.

89

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
< m O O i I
i
O nCroP»nd o
00t =
. —o U o= » ia =
g 1'00% ¢'00v g o
3| -
@ —
- O O| ® 25
[=]
oo M
P NdO X |9«
— or 4 50e T2 0 CTg008 > |20
or 4—0e 2N Crgo0e > 2 |EX
noexfis SO < oll o P [0d '90d S
£00¢ ¥'00¢
o - © O - P S0lUSIAE]Y
I~ Q 1'00¢ ¢'00¢ 3
2 3
© 3§
— o) O| 5 %
ar ¢————=10 O 5 833
o] . € 00e '3} e} P S0lUSIAE]] E ‘g §,§
8 1'002 Z'00Z cgte
o o2
]
= o
O Ol
O O
LY .
Ndo d—— O || G— P NdO O o
6001 o) 0 0L'00L NP E
- ollo » 58
o g2
ar ar
o g g ¥'001 :W Clzﬂg
o . .
<+ e 100} ¢00lt <
|| 8
=l <
c>§ o
o S 3
L3
[©)
'_
| g O
(AS'BIXE | AOETXE) - =
« AS'BIXE | AOOKXE = o
NE_ GZ6Ze 081 ()
LS
N ol 2=11 | wB-L ©
— ol = 001 3| %
g == - ]| g  vod S8
i 3 ‘_E % 9 o
|| — [e]F= Iﬁll 00
2 — El o = wEo-L .
. N * E 0og g %
20d =10
- = — 1 + Ty . ailS
b pr T 0z oa 002 %
] g £
|| =l
£
o| of o 2
2] B| 8| w ©
fe) o 4] 4] o ]
b
L]
< m O &) wm i 15
Elektrické schéma / Elektroschema / Wiring diagram 7
90 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bowmar
< m O O m .
hy
o LD
o
— <
gl 2
§ -
. 0lUSBARY w <
- b 1oy pejuoy «f >5e SIE; =56 > ER
Wg Inpow “dzeg «§ '5) o P 0lusAE]Y 2z |8
16¢ LS e (B2
Ng Inpow "dzeg < ) G Py 20lUSAABIY é ? <t
[o]
] Z'FOS deuids Aroouoy| 05¢ © e 05¢ P g [npow “dzag o S E
w
|'FOS oeulds Anoouoy| «f ¥5¢ 1) e 5¢ P g Inpow “dzag &} E: w
ZrOS oeuids Anoauoy| «f £se © (€] ese P SOlUSOAR[Y
i | 'FOS 2eulds Arosuoy| «f ¢se ©) G cse P SolusBAEY
(AeT4 (1°14 &
5
B VLA U _ EEE
e 2 _Szinonao K
LN U <4 19) ¢! = - =88
Gce L1NO NdO # 5% 3
o GA IBUS) «f 's) e} = 2525
9le 9L1NO odar E28§L
9N 1nUS) «f ') o — Tao<
VoA InUSN ¢ GlLE ) o QLJ.ﬂO_OCI[‘ g
* SL e¥onuoy < 143> ) o ‘FLJ.ﬂO_OCIl‘ O
cle ¢lLno odar
LINA 19ZIUoD{IN «f 'S ¢! —
LLe LLLNO oar
o PA IBUSA < 19 G = .
oLe 0LLNO odar o o
EA U/ o ') o = -
S
gZA 1uon < 60¢ ) o 6J.FIO_OCIF‘ - g
— 80¢ g1Nno oar Lo
YZA [HUS o © G = o se
L0gE L1NoO oar W o
VLA IS «f o 0 - =24
90¢ 91no oar v o
LN Inus) «f o c - <
I~ Goe s1no oar
1OS deuids Anoauoy| —
. < Gee 0 © €NI NdD
d-Z11ese7 o O =
€ee o) ol kNI NdD <
zze ZzdNrCiar o
" 908 oeuIUS < O O = S
. 6LC 6LdNI 1Ar <+
3 GOS deuids Anoouoy « o O —
o 3 gle gLdNIIar o
n oy I = 1z 18— G ranmar g @
< "',_J O ﬂ £OS oeulds AN0IUOY| P © €] — %
¢ 52 ZJBz, .o 912 gldNITIar 3
H otx 0zpkZ ZDs seuids AnoxelL «f O G = L
FUCRFEESEed 512 SLdNITIar
i~ I“’EEEE%QQ%E L0 deulds Anoe|| «f © €] — ©
PEhanY2sE0s 150 9euIdS < 1424 ) e #LANI 1dr =1
T €1z eLdNIIar < 8
3 w ZSL ofelL «f © G = =)
- s = cie ¢LdNI 1dr
s ® 2 1SL oMoe|L «f © G — B
w 2 rwpn O ‘ Lie LLdNI 1adr gl
= ClEk-= T 1ys deuds «f © €] = 518
TZo23K EZ<I95 0Le OLdNI Idr ® 5
00O, <o O “1vs oeud S
T EEHEZ58E5zt e 450z 12l eanriar =
ZaE3H325483 ~ 2
[1}]
02 x 15
- e
2= i,
5 § SEY 3 £
9rz. gizro 2
T355z556%350 5
OFFX0N>XYXSX¥XYm 2
[:F]
< [ m O O m I E
Elektrické schéma / Elektroschema / Wiring diagram 8
BOMAR, spol. s r.o. transverse 610.440 GANC 91
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bomar

Version 1.11 / June 2006

< m O O m T
i
43
O n Ot—=—=—P»no 2
ek | o H G v 00¥ P Hia <
L'00% Z2°00v 8 =
I -
E -
(%]
P g Inpow dzeg = <
O n Oz - |80
gLA 1uan © G P VLA 1IUBA  [Se
12°00¢€ 2200¢ E |83
g9 Inuan - o G - P GA IBURA > oY
LINA soziuonyipy < 6l 00¢ D) G 0z 00e P VON IUSA % & 9
L1°00€ 21'00¢€ o |Ew
€N 1S —— © c! - P PA I3UOA
VA muon € S1°00¢ ) S 91'00¢ § 527 BLOA
£1°00¢ ¥1°00¢
gIA Inuap < - 9 G - P VLA [HUSA .
>
(134 2121) b1 00¢ 9 G ¢l 00¢ P S JoleinuaA c
6°00¢ 0L'00¢ foa
iar d—— © O1T— P Ndo g > %
£1°00¢ 8'00¢ »Qc
oar 4—c50e I W-So00s > 5253
naexfis A0 < ) G P L0d '90d 25 3 2
wa < €ooe ') G v00e P SolUSBAR]Y .S E g §
1'00€ zoog gros
5
o]
= d-Z71 1eseq
rzesen Ao 1O A Ororooz > _
GDS oeulds AA02UOY < - O O - ’ 90S JrwIug o o
€O oeuds Aroouoy ‘ﬂ-@ O 1002 L ~ %
=
1OS deuids Anosuoy| < LL_OOZ ) G - P Z0S 2euids Aroouoy] w "@' §
s €80 ISTFG121002 o os aeuce kroouon & % 5
nasjsnods Anels < éggz 19 G ggg; P NG InpoL ‘dzeg (D B
a ¢————© O <
e | £00e © e P S0lUSBALIY
1’002 200z
O <
8 « ) G P NG Inpow “dzeg o
o 90Ss sewiug o
G2zc ¥ o £L1°00} 8100} 3
JnEuw i Jswolyaiy «f o G P s2u0uN
2Ees K. .84 G100l o1'00l O
Ga 2B A AZ11ese] - ') G - P o771 4ese] =
PEHoE  BREEE%0 €100} #1700} g ©
g%§3g;8§§952 TV’ Ly noekis Ao < 001 9] G 21001 P SN JojeinueA o)
o = Q@
38358 US<ZE2E a0 ¢———10 || Gl w0 £
6001 01001
O O °
& % 7'z Plejuoy (W-O O § 3
= o | @
QuF & ar iar | &
235 w oo P Svoor > °
za®L x Z5 NG O B O P a
38kE HWa3dy 100} Z'00}
= or 80K gl
5r858,58082 Els
CLPLoYREREEX 2 £| &l
SYES5ZouaRod 0[N
QUuwInN=>S=S¥YunoOr o
c
2 )
[SFS) E
3 bz =
5254 rw
Tl P :
=250 ,Z0 9 LIEJ f 5
CEESEEEZTOLY o
cBbo5252535 08 3
(1]
< [ 4] O O m i IS

Elektrické schéma / Elektroschema / Wiring diagram 9

92

BOMAR, spol. s r.o.
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC



Bowmar

93

Version 1.11 / June 2006

0L'L VO 0¥y O1S UINPO Jep sSjyasuy ouIg 00 §19-70 ouswr| wneqg |euswz
niognos ouawr UO[}293UU0D S3NPOW
: J ujeieze] YO 0F¥ OLS -
vHOL | o1 ivoorrols ninpou uafodiid et Wooed | oeidz
187 nsa.yAA 0[s1) nisl| IuaoBUZD o°J's ﬂ_|_|w< pelold | 900z ol | wmeq
HOSNIS NOILISOANIWHYY
HOSNIS NOILISOd FNVHAMYS
= 0913 ANTAVY AMSAA OVIINS
L AAAAAA 3
Swlwlslro o >>lowrr  |eewwlre
olo|N|w  |w Z| |Z Z| (2~ SIMMNINININ - (IS “
o vl e i e TTTTTITD O|a|t|o[~|ojo  |=|N o|w|w|w|w  [w|w|w(= =
©loo F -+ =+ -+ w o o | ] i g alalalo o
|| ] _ | ]| ] PP b Py e ey R NP e 5]
- o ||
=3 Jd- 7 =F -z = =z < 2% 2 =53 %58 BB B R RERR 233333333 =
[
80-Nd2 20-Nd2 40-nd2 ad-ar d4a-ar g-oar ~
=] =|
2
(3-2nd2) x
-1 | IA\d gn-iar 4n-iar AN
(zar) (zoar n-odar
Dn_o 2z |ar Lz zzzz -:::3233 O Lececeeeey .
a Tz 22338 2% K 338 83 2R @ 23 ddddddTdz g Q
E N L-.C..su_ N RINININININININ =W WW[(W WL W|W|W
3l ololo o o|o|lolo|=|=[== ==ll=1l={l=1l=1[={l=]l=][=]
sE olo|o x o|l|®|(d|o|—=[N|w R[=N|e || |®|N|®(S
N B~ »
- o -
Z00L
Z00v
0 — yolviuinaA O
™a F cww v 'oxe A0AI P T
Z1°00k
SIS
JONVHO aliAm | NG -
sonvao | N8 vig
S v | g camz ) GIN
d morzal & viniz 2oLon d
viniz szmow 1310 -
L1310IA (NEERTS) 1310n | NY
30| NY (¥N3137) _ vADTVId
YAOTYIS Loy mOmw JONVHO 3
NNND MNIE) JonNvdo | W
- N33HD A4 (WAQZNY) YAOZNYHO -
YNITIZ Mgéo nv1g
SIFM END) ana| () Ywosz-L
anam| () va3s)  wudow cOd
TR %%mm a3l (+)
\4 nmosg | (+) YOINH yany A"
YQNH HOSN3S NOILISOANIAHVY
HOSNIS NOILISOd INTHIMYS 01008
0913 ININTY ANSAA OVAINS |%|
6 f 8 L 9 g ¥ [ 4 L f 0

Elektrické schéma / Elektroschema / Wiring diagram 10

BOMAR, spol. s r.o.

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

0Ll VO 0y 218 Bun}eyISSHaYIRYDIS owg 00 §19-7D ouswp| wneq |euswy
niognos ouswp unouo Aajes
N / lujasezen YO 0¥ ©1S -
vLLL | oviveorrols poAgo Ijsoudadzeg e yeoeg | oEidZ
18 nsanAa o[s1y nysl| IuaoeUZO 0JI'S 418V piefoid | @00zt 0L | -wneq
0ol :.DDﬁ© 8100k 00}
1 1
BOPSNL BOPGNI l
Viewd | v |
21a e1a
5¢ 15€ | |
L2 Nrar A 44 _Nm_ 85¢ 8__ 15€ Bm_
poAl ve [ v2 [ w1 | [ad] |
T
-\/_ 21901
T |
evafee[ecer [ Teal Tia] L] ING
ooz | oogE| ose Dnm_ 85¢ [5=14 mmN_
a
LS
GGE
L
]
f ONNXO3Agy
. -aNY930YS
p=Ellle]
3IAVIaMYS
NSYd LALA ]
YOS
el nHar ez ~ q
HN1vLiSYLl
AHYOgAIA
FOINSTAYTH 7 1 , _
: ARV
| | | 180 =
Z'00k
mcaN@ T00E v
00z o 00z
00€ 0oe
6 L _ 9 _ S 4 € 4 L 0

Elektrické schéma / Elektroschema / Wiring diagram 11

BOMAR, spol. s r.o.

transverse 610.440 GANC

94

TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.11 / June 2006

oL N:Oonmw.wvo—w.__bm_, poip Q31 eoezijeubis o8 00 51979 e
viici Q'L 1'YO0ryOLS . .h _.E.w‘_mNmn_ vO 0ry O1S Jeded oeldz
1811 nsaAa osiD nis|| luaseuzO o’Js ﬁ_|_|w< pelold | goozgoe | ‘wnjeqg
=]
=|
YO 007 eu ualeden | | q
yelaas 1oeaepod - uswolid [eusjey MO 00€ eu lualeden | Z |uaze|yo Jojow yhoudez | |
yepud - uswold |eusjey [ @00seUAA Jojow Jhoudez | ¢
¥ AiinespAy ojpediso jhoudez | ¢ —
UaIABZN poAgo IUlsousadzeg MO Iuezejyo niojowl BUBIYIQ | § nsed Jojow jnoudez |
paida senepod | | MO 2095BUAA NIojoW BUBRIYID | 9 yesens 19eaepod Inoudn | g
pezaoenepod | ¢ MO AjinelpAy ejpedie eueiyag | 7 Jesans 1oeaepod JunajQ | 9 o
uApie (esaas 1oeaepod) eloaeZ BACISSET | € 3O nsed niojow euelyop | g YBIOAS IUABIY JUARIO | £
UAIBE ({eISAS IUARIY) BIOARZ BAOISSET | B UBPE|AC S}OELIOINE OUBAOAINY | 6 yesens Juney inoudn | g ||
MO 1ar noyjoupel s juelods | g IUBPEJAO [UDNI OUBAOAIDY | O ejpedies uadns Aynip 1eroadyy | 6
MO Oar noxjoupal s usfods | g nwizaJ oyayonewolne ueis | 11 oenepod jeacialy | 01
axd - NyD e | 2 nwizel oyayonewoine doyg | gL 1SZIUOHIW JRACAIMY | L] d
aXL-NyOuReK3 | g uenonpie dojs [ejol | g1 NWIZal “Jeoine NYjojuoy Jerorlply | Z|
axy - NvO s | g nudn yesans 1oerepod | 1 €l
axl - Ny ue| | gy Jhudn yessas luAelH | g1 Njop ouaWel JeACAIMY | 7] I
INOM-AG lusleden | |} fnudeu af Aid seq | 9| nioyeu ousuwlel JeAcAIMY | G|
AS lusledey | z| ojnuXslS OxN9E] OUBUOAN O3B auawel ansodojyohl Jerondy | 91 A\
fpoups| naejs asezijeubis - NdD ndnjsa naejs asezijeubis - |ar ndnjsAa naejs aaezijeubis - odr

¥ €

_ L 0

Elektrické schéma / Elektroschema / Wiring diagram 12

BOMAR, spol. s r.o.

95

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

oLl ﬁwnmwwo—ww_wﬁ uonezijeubis oug Q0 §19-Z0 ouswr| wnjeqg |euawz
FIEL PR sepolp 037 Jo uonduaseq . .h _.Em:mnm._ VO 0¥y OLS 555 ~2E1d5
187 nsalyAA o[siD nisi| IUS82BUZO oJ's ﬂ_|_|w< pelold | go00zs0e | ‘wmeq
=|
=|
MO 00g uo abejop | | a
laddub Buipasy - Juasaid S| [eualely MO 00¢ uo afeyon | Z Jojow Bujooa syjuo uing | |
15Muy) - uasaud s |eusiey € 10joW [eAOLUSI-UeMS By uo wn] | Z
4 dwnd onneipAy ayyuowny | ¢ -
NO sl §naiia Ajunsag MO s! uojoajoud Jojow Buljeon | ¢ Jojow pueq ayjuouwing | ¢
juol ayjoliepead | | MO Sl uoijosjold Jojow [eAoWBI-HEMS | O leddub Buipesjeyjeso|n | ¢
yoeq ayj o} Jepaad | WO st uonosjold dwnd snespAy | 2 Jaddub Buipssy sy uado | 9 0
dnje si (1addub Buipasy) teq sese | ¢ YO ! uoyosjold Jojow pueg | g 12ddub uew ayy usdo | £
anljoe si (Jeddub ulew) Jeq Jese | ¢ pajeAljoe |ojjuod ojewolny | & 1oddub ulew ayysso|n | g
SO WUN |JF Yim uolosuuo) | g pajeanoe [o5juod [enuely | oL obejs puoses ojul dwnd sy yiys | 6 B
MO NUN QQr yim uonsduue) | g papejs apow onewony | || lapas) ayl oo | 01
AxXd - NyD [euldixg | /£ paddols apow anewoiny | z1 19S|U0IDIW 3Y) 2IeANIY | |1 1|
axl-Nvolewepd | g pajenoe dojs [ejol | €1 10je|pul 2[0A9 AELIOINE B} U0 YoRMS | Z|
axy - NvD |euls] | 6 peso|o s 1eddub Buipsey | | €l
QX1 -NvO [ewsw| | 0L pasojo sl taddub urep | 51 umop wiesyling | 1 1
INOM-NG aBejiop | 1L 4By s1 puegmes sy | 9 dnusesying [ g1
Asebeyop | z1 paysnd uopng pasesjal uopng wie ayj Jo arow paads ybiy Aoy | 91 "
uonezijeubis ajels IUN - NdD uonezijeubis ae)s indul - |- uonezijeuis ejeyg IndinG - oar
[ 8 [ L 9 S ¥ € | L [ 0

Elektrické schéma / Elektroschema / Wiring diagram 13

BOMAR, spol. s r.o.

transverse 610.440 GANC

96

TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Bowmar

Version 1.11 / June 2006

0Ll VYO 0vr O1S owig 00 $19-70 ouswr| wneq |euswz
niognos ouawr sblazuepuels Q37 J lelezer] VO 0FF 91S
YUYl | oLvveoryels ‘0'I'S Yeoed | oBidz
18 nsaniAn ojsi) nisi| 1U80BUZO d1lSV pelold [ 9002508 | W
=]
=|
MO 00z ue BunBiosiep | | a
‘gNEIYISGNYISION - PUSSIMUE [BLRIBIA MO 00g ve BunBiosiap | ¢ usjjeyasuie adwndiegiuiyny | L
‘yauueuueds|apung - puasamue [eLajep [ usjleyasula Jasepigjueds | Z
4 uajjeyosule adwndyiinelpAH | ¢ |
uapungiaa Bunjeyossyayiayolg MO adwndRiwyny Jep zNYos | uajjeyosula qajuepueqabes | ¢
BUIOA YJBU gNUIsIon | | MO sisiepigiueds sepzINyas | g usuueds ¥00)SgNEIYISINYISION | §
uajuly yoeu qnyasiop | z O edwndyineipAH 1ap ZINY2g | 2 usuyQ ¥oolsgneIyasqnyasiop | 9 o)
AP (foojsgnelyasqnyosiop) suasdsiese] | ¢ MO seqeluepuegebeg sep zinyag | g uauyg yaosgnelyasidne | 2
AIDe (joojsqnesyosidnen) auedsiase] | & HalApe ususipag seyosiewalny | g usuueds yoojsgnelyosidne | g
YO yeyui3-jar yw Bunpuigiep | g Helapje ususipeg sejjshuely | 0l usiaIApie “dyjlIneIpAH 18p Bjnig sjlemz | 6
Y0 Heyur3-oar iw Bunpuiqiep | 9 snpyAz usyospewone sep |HYLS | L1 uslsljelie gnyasiop | Ol
axXyd - NvD ueixg | £ Sn¥AZ uayosiewoine sap JOLs | 21 USISIAE JSSIUCIIN | L a
AXL-NvYD U3 | 8 Hanpe s1se ] SNY-LON | €1 usIBIApe (qa1eg Jewoine) jYaNns|joaul | Z1
AaxXd-NYD uieu| | 6 —E:m&mmm }o0jsqnelyasqnyasion ¥l €l
axl - NvD wew | g1 juuedsab yaojsqnesyasidne | G| uayues uswyessbes | p| .
WOM-AG BunbBiosiap | |1 juuedseb puegebes | g| uaqay uswyessbeg | g|
AS BunbBiosiap | Z1L plonipab syse 1sQ|e6 ajse | usselnpe uswyelsbeg sep Buebig | g1 "
puejssyayuig - agebsny - N4D abiszuepueyg - aqebuig - |ar ablazuepueyg - aqebsny - Oar
6 [ 8 [ L 9 [ g ¥ € 4 _ L [ 0

Elektrické schéma / Elektroschema / Wiring diagram 14

BOMAR, spol. s r.o.

97

transverse 610.440 GANC

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

23. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece list of
elektroparts

ATTENTION! Only qualified person can do the servicing and repairs. For parts changing, use
only parts, which are identical with the originals.

Bestell - Nr. Bezeichnung Menge Sign.
Objednaci cislo Nazev polozky ks Ozn.
Reference No. Item Pcs. Sign.
91.041.004 Filtr / Filter / Filter FZ72460 5 RCF
91.280.002 Diodovy mustek/ Diodenbriicke 1
/ Diode bridge DB 25A 280V
Stykac / Schitz / Contactor LP1K0901BD 24Vss 7 KM
Motorovy spousté¢ / Motor
91.045.003 Starter / Motor Starter MS116-0,4A (ABB) 1 FAL
Motorovy spousté¢ / Motor
91.045.010 Starter / Motor Starter MS116- 10A (ABB) 1 FA4
Motorovy spousté¢ / Motor
91.045.008 Starter / Motor Starter MS116 -4,0A (ABB) FA3
Motorovy spousté¢ / Motor 3
91.046.002 Starter / Motor Starter HK1-11( ABB) FA
91.995.039 Modul / Modul / Modul JDI-2/2 1 JDI
91.995.040 Modul / Modul / Modul JDO-2 1 JDO
91.995.048 Modul / Modul / Modul DKL-F5 1 DKL
91.995.060 Modul / Modul / Modul CPU2-E 1 CPU
91.001.012 Motor / Motor / Motor 7AA100L04 1 M
98 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC




Version 1.11 / June 2006

24.

Prosak
Leckage
Leak

Redukéni ventil
Reduktionsventil
Reduction valve

Propojeni Js6
Verbindung Js6
Connection Js6

i
| Strana se zahloubenim
G3/8 Einsenkungsseite
R _: ; ) Recess side
G| | ouctiar
2G14" & AZ oo
i — i "
] T | et |
A Sigerahmen
?CE 12 20 Saw frame
2XG1/4" =
' A .
%ﬁ A 2 Podavag
Vorschub
- Feeder
NECD) Gl Aretace
G145 5 TE Awl- Arretierung
2 A ' - Locking
At o A 2 Hlavni svérak
Hauptschraubstock
2xG1H" gf—p g Main vice
2 Al
=i A _] Ae Podavaci svérak
— K " : Vorschubschraubstock
2 Feeding vice
Propojeni Js10 .
Vebnang sto oy @ o Seanepet Zehloubent
Connection Js10 Side without recess
&) Js10
D Blok piipojeni "A", "B" proti sobé
@ Verbindungsblock A", "B" gegeneinander
M Connection block A", "B" against each other
G11/4"<§> G3/8"
M Propojenf Js10
K Verbindung Js10
. Connection Js10
Odlehc&eni
WM Entlastung
i Discharging
&
—
1,6)7%6,2 A @

Zakladni technické parametry

Technische Spezifikation:
Technical specification:

Q 8+21

dm’min’

ot. 1410 min”’

pm ax 4 M Pa

kW

P 1,1

Bomar

Hydraulickd schémata / Hydraulikschema / Hydraulic diagram

Hydraulické schéma:
Hydraulikschema:
Hydraulic diagram:

870-1184

Schéma / Schema / Diagram:
Datum / Datum / Date:

8701184AU-B.DWG
22.10. 2002

~

BOMAR, spol. s r.o.
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC

transverse 610.440 GANC

99



Version 1.11 / June 2006

Bomar
Hydraulické schéma / Hydraulikschema / Hydraulic diagram
Poz. | Nazev polozky ks
Pos. | Bezeichnung Menge
Pos. | Item Pcs.
1 Nadrz / Behélter / Tank N20 - Bomar 1
2 Elektromotor / Elektromotor / Electromotor 1LA7090-4AA 1
3 Hydrogenerator / Hydraulikaggregat / P2-6,2/1,6L66313 1
Hydrogenerator
4 ;J/:ﬂ/neosmerny ventil / Einwegventil / One-way VJ01-06/SG-1 1
5 \I?;Ievpeoustem ventil / Bypalventil / By pass VPP2-04/S-6S 1
6 Zpétny filtr / Filter / Filter FR 043 - 166/0 + DG200-06 1
Vlozka filtru / Filtereinsatz / Filter inset V3.0510-56 1
7 Rozvadéc¢ / Verteilungsventil / Distributor ROX1-042D21/02400E1K5 2
8 Manometr / Manometer / Manometer 0-10 MPa 1
9 Rozvadéc / Verteilungsventil / Distributor RPE 3-043711/02400E1K5 2
10 BI(_)k rychloposuvu / Eilgangsblock / Speed 799-0084 1
shift block
S SUCO 0166 411 031 043
11 Tlgkovy spinac / Druckschalter / Pressure s krytkou / mit Deckel / with 5
switch
cover
12 Hydraul!cky zamek / Hydraulisches Schlof3 / VIR1-04/MA 1
Hydraulic lock
13 | Rozvadécg / Verteilung / Distributor RPE 3-043Y11/02400E1K5 1
14 | Proporcionalni rozvadéé/ Wege- PRM 2-043711/04-24 MIKRO 1
Proportionalventil / Proportional distributor
15 Skrtici ventil / Drosselventil / Throttle valve VS01-04/R2,5-0 1

Oznaceni hydraulickych hadi¢ek / Bezeichnung der hydraulischen Schlauche /Indication
of hydraulic hose:

Hydr. Konc. Konc. Konc | Konc | Konc. Konc. Kon.
hadice Hadice Kovani A B . C D E F G Ks
Hydr. Schlauchtiile Meng
Schlauche | Schlauche | Schmieden A B C D E F G e
Hydr. terminal
Hose hose forging A B C D E F G piece
6AA950 42.001.001 92.051.001 92.052.001 - - - - - - 2
6AA950 42.001.001 92.051.001 92.052.001 - - - - - - 2
6AA1200 42.001.001 92.051.001 92.052.001 - - - - - - 2
6AA1650 42.001.001 92.051.001 92.052.001 - 1
93.01
6AG5400 42.001.001 92.051.001 92.052.001 - - - - - 2.005 1
93.01
6AG2000 42.001.001 92.051.001 92.052.001 - - - - - 2.005 1
6AA7700 42.001.001 92.051.001 92.052.001 - - - - - - 1
6BA2920 42.001.001 92.051.001 92.052.001 92.053.001 - - - - - 1
6BA2350 42.001.001 92.051.001 92.052.001 92.053.001 - - - - - 1
6BA450 42.001.001 92.051.001 92.052.001 92.053.001 - - - - - 1
6AA6200 42.001.001 92.051.001 92.052.001 - - - - - - 2
10BA800 42.003.001 92.051.003 92.052.002 92.053.002 - - - - - 1
10BB1200 42.003.001 92.051.003 - 92.053.002 - - - - - 1
10BA1400 42.003.001 92.051.003 92.052.002 92.053.002 - - - - - 1
100 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

TéZebni 1236/1

62700 Brno
CZECH REPUBLIC

Bowmar
PZA
6BA1900 42.001.001 92.051.001 92.052.001 92.053.001 - - - 2
6AA1300 42.001.001 92.051.001 92.052.001 - - - - 2
SDRA
6BB1100 42.001.001 92.051.001 - 92.053.001 - - - 1
6BB1450 42.001.001 92.051.001 - 92.053.001 - - - 1
6BA1420 42.001.001 92.051.001 92.052.001 92.053.001 - - - 1
BOMAR, spol. s r.o. transverse 610.440 GANC 101




Bomar

Version 1.11 / June 2006

25. Vykresy sestav pro objednani nahradnich dila
| Zeichnungen fur Bestellung der Ersatzteile /
Drawing assemblies for spare parts order

Pfi objednavani nahradnich dill vzdy uvadéjte: typ stroje (napf.
STG 120), vyrobni &islo (napf. 125) a rok vyroby (napf. 1999).

In die Bestellung der Ersatzteile fihren Sie immer an:
Maschinentyp (z. B. STG 120), Serien Nr. (z. B. 125) und
Baujahr (z. B. 1999).

For spare parts order, you must always to allege: type of
machine (for example STG 120), serial number (for example 125)
and year of construction (for example 1999).

102

BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006 y
Bomar

25.1. Hlavni svérak / Hauptschraubstock / Main vice

BOMAR, spol. s r.o. transverse 610.440 GANC 103
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0809-010 Pfilozka / Lasche / Splice plate 2
2 30.2011-010 Ptilozka / Lasche / Splice plate 1
3 30.2014-011 Drzak hadice / Halter / Hose holder 1
4 30.2903-007 Kryt / Deckel / Cover 1
5 30.2903-008 Trubka / Rohr / Tube 1
6 30.2903-013 Doraz / Anschlag / Length stop 1
7 30.2903-100 Displej / Display / Display 1
8 30.3509-015 Trubka distan¢ni / Distanzrohr / Distance tube 2
9 30.3514-502 Konzola / Konsole / Console 1
10 30.3709-002 Deska / Platte / Plate 1
11 30.3709-003 Deska vyménna / Austauschplatte / Exchangeable plate 1
12 30.3714-401 Celist pomocna / Hilfsbacke / Auxiliary jaw 1
13 30.3714-402 Vedeni Celisti / Backenfihrung / Jaw guiding 1
14 30.4009-010 Celist pomocna / Hilfsbacke / Auxiliary jaw 1
15 30.4009-011 Bryle / Spanneisen / Glasses 1
16 30.4303-018 Ty¢ vodici / Fuhrungsstange / Guiding bar 2
17 30.4303-021 Ty¢ odméfovani / Abmessungsstange / Measuring bar 1
18 30.4803-001 Podstavec / Untergestell / Pedestal 1
19 30.4803-002 Sloup / Saule / Pillar 1
20 | 30.4803-003 Celist / Backe / Jaw 1
21 30.4803-004 Ty¢ / Stange / Rod 2
22 30.4803-005 LiSta / Leiste / Listel 1
23 |30.4803-006 Celist / Backe / Jaw 1
24 30.4803-008 Deska tfeci / Bremsklotz / Frictional plate 3
25 30.4803-009 Kryt svéraku / Deckel / Vice cover 1
26 30.4803-010 LiSta Celisti / Backenleiste / Jaw listel 4
27 30.4803-011 LiSta Celisti / Backenleiste / Jaw listel 2
28 30.4803-013 LiSta / Leiste / Listel 1
29 30.4803-014 Rost / Gitter / Hake 1
30 30.4803-015 Skluz / Rutsch / Glide 1
31 30.4807-000 Upinaci valec / Spannzylinder / Clamping cylinder 1
32 30.6007-108 Prodlouzeni / Verldngerung / Extension 1
33 90.001.25.007 Sroub / Schraube / Screw M5x10 DIN 912 8.8 2
34 90.001.25.015 Sroub / Schraube / Screw M6x10 DIN 912 8.8 2
35 90.001.25.033 Sroub / Schraube / Screw M8x25 DIN 912 8.8 4
36 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 1
37 90.001.25.036 Sroub / Schraube / Screw M8x40 DIN 912 8.8 1
38 90.001.25.046 Sroub / Schraube / Screw M10x20 DIN 912 8.8 2
39 90.001.25.047 Sroub / Schraube / Screw M10x25 DIN 912 8.8 5
40 90.001.25.048 Sroub / Schraube / Screw M10x30 DIN 912 8.8 2
41 90.001.25.049 Sroub / Schraube / Screw M10x35 DIN 912 8.8 3
42 90.001.25.051 Sroub / Schraube / Screw M10x45 DIN 912 8.8 4
43 90.001.25.052 Sroub / Schraube / Screw M10x50 DIN 912 8.8 5
44 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 8.8 5
45 90.001.25.092 Sroub / Schraube / Screw M6x14 DIN 912 8.8 6
46 90.001.25.098 Sroub / Schraube / Screw M16x80 DIN 912 8.8 2
47 90.001.25.105 Sroub / Schraube / Screw M8x18 DIN 912 8.8 3
48 90.001.25.106 Sroub / Schraube / Screw M10x22 DIN 912 8.8 2
49 90.011.27.005 Sroub / Schraube / Screw M6x12 DIN 7991 10.9 63
50 90.300.0Z.005 ?)/iertllcovy kolik / Zylinderstift / Cylindrical 6x20 DIN 6325 1
51 90.300.07.009 ;/iarlllcovy kolik / Zylinderstift / Cylindrical 8x24 DIN 6325 5
52 90.300.07.022 ;)/iarlllcovy kolik / Zylinderstift / Cylindrical 8x22 DIN 6325 1
104 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

Bowmar
53 95.710.002 Kuli¢kové pouzdro / Kugelbuchse / Ball bush 50x70 4
54 95.800.021 POJls_tn_y krc_)uzek / Sicherungsring / @62 DIN 471 1
Retaining ring
Tésnici krouzek / Dichtungsring / Sealing ring
55 96.082.002 Cu 13/17 1
transverse 610.440 GANC 105



Version 1.11 / June 2006

Bomar
106 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006 y
Bomar

@F@: e
27_;/7%

0 N

~ =
i

<
f

— (@)

< § 0

T

=

25.2. Upinaci vélec / Spannzylinder / Clamping cylinder - 251.102

BOMAR, spol. s r.o. transverse 610.440 GANC 107
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Iltem Pcs.
1 30.1807-104 Pfivod / Zufuhr / Inflow 1
2 30.2007-302 Pist / Kolben / Piston 1
3 30.2007-304 Viko / Deckel / Cover 1
4 30.4807-001 Valec svéraku / Zylinder / Vice cylinder 1
5 30.4807-002 Pistnice / Kolbenstange / Piston rod 1
6 95.801.009 I;ojis_tn_y quuiek / Sicherungsring / @52 DIN 472 >
etaining ring
7 96.001.008 O-krouzek / O Ring / O Ring 26x2 1
8 96.001.013 O-krouzek / O Ring / O Ring 45x2 2
9 96.002.014 O-krouzek / O Ring / O Ring 28x3 1
10 96.020.005 Q-krouzek / Q Ring / Q Ring 4326A 39.2x5.33 1
11 96.040.003 Stiraci krouzek / Abstreifring / Scraper cup 40x52x5 1
108 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC




Version 1.11 / June 2006 y
Bomar

25.3. Podavaci svérak / Vorschubschraubstock / Feeding vice

BOMAR, spol. s r.o. transverse 610.440 GANC 109
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 \S/:Zh\e/yzkeriecshéung / ValeCkovy element / Zylinderelement / Cylindrical 4
. element
See drawing
Viz. Vykres /
2 Siehe Zeichnung / | Fixa€ni valec / Zylinder / Fixative cylinder 1
See drawing
3 30.2011-010 PfiloZka / Lasche / Splice plate 1
4 30.2011-011 Sroubeni / Schraubung / Screwing 1
5 30.2014-011 Drzak hadice / Halter / Hose holder 1
6 30.2014-023 Drzak snimace / Halter / Sensor holder 1
7 30.2911-026 Konzola / Konsole / Console 1
8 30.2911-027 Konzola / Konsole / Console 1
9 30.2911-028 Dr?ék koncového spinace / Endschalterhalter / Limit 1
switch holder
10 30.3511-013 Stérac / Abstreifer / Scraper 2
11 30.4009-011 Bryle / Spanneisen / Glasses 1
12 30.4803-004 Ty¢ / Stange / Rod 2
13 30.4803-010 LiSta Celisti / Leiste / Jaw listel 4
14 30.4803-011 LiSta Celisti / Leiste / Jaw listel 2
15 30.4807-000 Valec / Zylinder / Cylinder 1
16 30.4811-001 Zakladna / Grundlage / Base 1
17 30.4811-002 Sloup / Saule / Pillar 1
18 30.4811-003 Zakladna / Grundlage / Base 1
19 ]30.4811-004 Celist / Backe / Jaw 1
20 30.4811-007 Sloup / Saule / Pillar 1
21 30.4811-010 Lista / Leiste / Listel 2
22 [30.4811-022 Celist / Backe / Jaw 1
23 30.4811-023 Kryt / Deckel / Cover 1
24 30.4811-024 Kryt / Deckel / Cover 1
25 90.001.25.023 Sroub / Schraube / Screw M6x50 DIN 912 2
26 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 2
27 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8
28 90.001.25.036 Sroub / Schraube / Screw M8x40 DIN 912 1
29 90.001.25.049 Sroub / Schraube / Screw M10x35 DIN 912 8
30 90.001.25.052 Sroub / Schraube / Screw M10x50 DIN 912 2
31 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 8
32 90.001.25.098 Sroub / Schraube / Screw M16x80 DIN 912 2
33 90.001.25.108 Sroub / Schraube / Screw M5x45 DIN 912 4
34 90.004.2D.019 Sroub / Schraube / Screw M16x40 DIN 915 1
35 90.011.27.005 Sroub / Schraube / Screw M6x12 DIN 7991 30
36 90.100.55.008 Matice / Mutter / Nut M16 DIN 934 1
37 |90.301.0Z.008 valcovy kolik / Zylinderstift / M8x20 DIN 7 2
Cylindrical pin
Kuzelovy kolik+zavit /
38 90.302.0z2.001 Kegelbolzen+Gewinde / Taper M6x36 DIN 7978 4
pin+thread
Kuzelovy kolik+zavit /
39 90.302.0Z2.003 Kegelbolzen+Gewinde / Taper M8x36 DIN 7978 4
pin+thread
Magneticky sensor / Magnet. MeRgeber / Magnetic
40 91.270.004 sensor SIKO 1
41 92.002.001 éroub_enl' pfimé / Gerade Verschraubung / Straight 1
screwing
42 92.003.001 Sroubeni natadeci / Winkelverschraubung / Swivelling 1
screw
110 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bowmar
43 92.003.104 ?Crcr)el,lvt\:em nataceci / Winkelverschraubung / Swivelling 1
44 92.006.001 Propojka / Verbindungsstick / Jumper T 2
45 92.009.001 Prichodka uhlova / Tiille / Angle grommet 6
46 92.013.001 Matice / Mutter / Nut 18
47 92.014.001 Tésnici krouzek / Dichtungsring / Sealing ring 18
48 95.710.002 Kuli¢kové pouzdro / Kugelbuchse / Ball bush ~ 50x70 8
49 95.800.021 Pojistny krouzek / Sicherungsring / @62 DIN 471 1

Retaining ring

50 96.040.004 Stiraci manzeta / Abstreifmanschette / 50%62x5 8
Scraper cup

Tésnici krouzek / Dichtungsring / Sealing

51 96.082.002 fing Cu 13/17 1

52 99.170.001 Retéz energii / Energiekette / Hydr. pipes leading 1
BOMAR, spol. s r.o. transverse 610.440 GANC 111
TéZebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
112 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

2

7

\é é

4

7777%

7

vl

{1

10
14

12

25.4. Valec podavace / Vorschubzylinder / Feeder cylinder - 251.075

BOMAR, spol. s r.o. transverse 610.440 GANC 113
Tézebni 1236/1

62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

Poz. | Objednaci €islo | Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Menge

Pos. | Reference No. Item Pcs.
1 30.1807-103 Viko / Deckel / Cover 1
2 30.1807-105 Pist / Kolben / Piston 1
3 30.2007-101 Viko / Deckel / Cover 1
4 30.2007-105 Pistnice / Kolbenstange / Piston rod 1
5 30.3507-101 Valec / Zylinder / Cylinder 1
6 90.001.25.035 Sroub / Schraube / Screw M8x35 DIN 912 8.8 1
7 95.700.005 Pouzdro / Buchse / Bush KU 28x20 1
8 95.800.020 I;ojis_tn_y quuiek / Sicherungsring / @60 DIN 471 1

etaining ring
9 95.801.029 Pojis_tn_y krc_)uiek / Sicherungsring / @55 DIN 472 1
Retaining ring
10 96.001.007 O-krouzek / O Ring / O Ring 25x2 1
11 96.001.013 O-krouzek / O Ring / O Ring 45x2 1
12 96.001.014 O-krouzek / O Ring / O Ring 55x2 1
13 96.002.014 O-krouzek / O Ring / O Ring 28x3 1
14 96.020.005 Q-krouzek / Q Ring / Q Ring 4326A 39.2x5.33 1
15 96.060.003 Krouzek stiraci / Abstreifring / Wiping ring 28x36 1
114 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC




Version 1.11 / June 2006 y
Bomar

25.5. Valeckova trat’ / Rollenbahn / Roller conveyor

BOMAR, spol. s r.o. transverse 610.440 GANC 115
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 201.4811-600 Vertikalni vale€ky / Vertikalrollen / Vertical rollers 1
2 30.2911-301 LiSta / Leiste / Listel 2
3 30.4811-102 Valec / Zylinder / Cylinder 7
4 30.4811-103 Ty¢ / Stange / Bar 7
5 30.4811-105 Rost / Gitter / Hake 1
6 30.4811-110 Celo / Stirn / Forehead 1
7 30.4811-308 Rost / Gitter / Hake 1
8 90.001.25.054 Sroub / Schraube / Screw M10x60 DIN 912 4
9 90.002.2D.029 Sroub / Schraube / Screw M6x8 DIN 913 7
10 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 12
11 90.154.50.011 PodloZka / Scheibe / Washer @20x28x1 DIN 988 14
12 95.001.007 Lozisko / Lager / Bearing 6004 2RS 14
116 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006 y
Bomar

25.6. Oto€na konzola / Gehrungskonsole / Turning console

BOMAR, spol. s r.o. transverse 610.440 GANC 117
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 \S/:zh\e/yzkeriecshéung / Odmeérfovani uhlu / Gehrungsmessung / Admeasurement 1
. of angle
See drawing
2 30.0702-004 Drzak paky / Hebelhalter / Lever holder 1
3 30.0702-005 Paka / Hebel / Lever 1
4 30.0702-013 Sroub / Schraube / Screw 1
5 30.0802-002 LoZisko ramene / Sdgerahmenslager / Arm bearing 2
6 30.0802-004 Viko horni / Oberer Deckel / Top cover 1
7 30.0802-005 Matice loZiska / Lagermutter / Bearing nut 1
8 30.0802-006 Viko spodni / Unterer Deckel / Bottom cover 1
9 30.0802-009 Paka / Hebel / Lever 1
10 30.0802-010 Cep / Bolzen / Pivot 1
11 30.0802-011 Cep loZiska / Bolzen / Bearing pivot 1
12 30.0809-007 Kostka / Wirfel / Cube 1
13 30.0809-008 Upinka / Spanneisen / Clamp 1
14 | 30.0809-009 Sroub / Schraube / Screw 1
15 30.2902-001 Konzola / Konsole / Console 1
16 30.2902-003 Cep konzoly / Bolzen / Console pivot 1
17 30.2902-010 Segment / Segment / Segment 1
18 30.2902-111 Kryt / Deckel / Cover 1
19 30.2902-112 Drzak / Halter / Holder 2
Viz. Vykres /
20 Siehe Zeichnung / | Snimac nataceni / Positionsgeber / Turning sensor 1
See drawing
21 31.0206-005 Pruzina / Feder / Spring 2.50x16x90x27 1
22 30.2902-007 Deska déleni / Platte / Dividing plate 1
23 90.001.25.003 Sroub / Schraube / Screw M4x12 DIN 912 8.8 2
24 90.001.25.033 Sroub / Schraube / Screw M8x25 DIN 912 8.8 3
25 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 4
26 90.001.25.064 Sroub / Schraube / Screw M12x70 DIN 912 8.8 4
27 90.001.25.105 Sroub / Schraube / Screw M8x18 DIN 912 8.8 16
28 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 8.8 2
29 90.005.55.042 Sroub / Schraube / Screw M10x70 DIN 933 8.8 1
30 90.005.55.050 Sroub / Schraube / Screw M20x50 DIN 933 8.8 1
31 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
32 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 1
33 90.100.55.009 Matice / Mutter / Nut M20 DIN 934 8.8 1
34 90.150.50.005 Podlozka / Scheibe / Washer 28,4 DIN 125 2
35 90.150.50.006 Podlozka / Scheibe / Washer 10,5 DIN 125 1
36 |90.300.0z.xxx | valcovy kolik / Zylinderstift / 6x28 DIN 6325 2
Cylindrical pin
37 91.070.010 Vyvodka / Ausfiihrung / Bushing M12 1
38 94.002.001 Rukojet kuzelova / Griffschalter / Conical handle M12 1
39 95.001.005 Lozisko / Lager / Bearing 6001 2RS 1
40 95.300.001 Lozisko / Lager / Bearing 30312 AX 2
118 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC




Version 1.11 / June 2006 y
Bomar

25.7. Pilové rameno / Sagerahmen / Saw arm

BOMAR, spol. s r.o. transverse 610.440 GANC 119
Tézebni 1236/1

62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
Viz. Vykres /
1 Siehe Zeichnung / | Kartacek / Birste / Brush 1
See drawing
Viz. Vykres /
2 Siehe Zeichnung / | Remenice / Riemenscheibe / Band - wheel 1
See drawing
3 201.3005-300 Variator / Variator / Variator 1
4 201.4805-000 Pfevodovka / Getriebe / Gearbox 1
5 \S/:ZH\e/)/Zkeriecsh{wung / lt\)lapl'néni pilc_)vého pasu / Sagebandspannung / Saw 1
. and stretching
See drawing
Viz. Vykres /
6 Siehe Zeichnung / | Vedeni pasu / Sagebandfiuhrung / Saw band guiding 1
See drawing
7 30.0814-014 Kluzak / Prisma / Glider 1
8 30.0814-016 Drzak rychloméru / Halter / Holder 1
9 30.0814-113 Plech / Blech / Metal plate 1
10 30.1714-XXX Levy pant / Linkes Tirband / Left hinge 1
11 30.1714-XXX Pravy pant / Rechtes Tirband / Right hinge 1
12 30.1804-002 Hnaci kolo / Antriebsrad / Driving wheel 1
13 30.1804-010 Podlozka kola / Scheibe / Washer 1
14 30.1805-005 Krouzek motoru / Ring / Ring 1
15 30.1814-104 Kryt pasu / Banddeckel / Band cover 1
16 30.2914-401 Remenice / Riemenscheibe / Band - wheel 1
17 30.4804-001 Rameno / Sdgerahmen / Saw arm 1
18 30.4805-001 Kryt variatoru / Variatordeckel / Variator cover 1
19 30.4814-102 Kryt napinani / Bandspannungsdeckel / Stretching cover 1
20 30.4814-210 Viko variatoru / Variatordeckel / Variator cover 1
21 30.4814-203 Kryt ramene / Rahmendeckel / Arm cover 1
22 30.4814-205 Kryt kartacku / Birstenabdeckung / Brush cover 1
23 30.8914-211 Kryt / Deckel / Cover 1
24 81.0804-005 Krouzek / Ring / Ring 2
25 [90.001.25.095 Sroub / Schraube / Screw M8x70 DIN 912 1
26 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 4
27 90.005.55.034 Sroub / Schraube / Screw M12x40 DIN 933 8
28 90.011.27.009 Sroub / Schraube / Screw M12x20 DIN 7991 1
29 90.150.50.006 Podlozka / Scheibe / Washer @10,5 DIN 125 4
30 90.150.50.007 Podlozka / Scheibe / Washer @13 DIN 125 8
31 | 90.300.0Z.010 valcovy kolik / Zylinderstift / 8x32 DIN 6325 1
Cylindrical pin
32 91.001.012 Elektromotor / Elektromotor / ZAA 100L 04 1
Electromotor
33 91.071.004 ?)/Z)S/rc])i(::]l;a hadice / Verschraubung Gerade / Hose PG29 1
34 91.071.005 E)/Z\s/r?i?wl;a hadice / Verschraubung Gerade / Hose PG36 1
35 91.072.007 Matice / Mutter / Nut PG29 1
36 91.072.008 Matice / Mutter / Nut PG36 1
37 91.173.007 Koncovy spina¢ / Endschalter / Limit switch 1
38 91.173.012 Koncovy spina¢ — zamek / Endschalter mit Klinke / Limit 1
switch - lock
39 92.009.001 Prichodka uhlova / Tille / Angle grommet 2
40 92.013.001 Matice / Mutter / Nut M 08L 4
41 92.014.001 'rritr'a];nici krouzek / Dichtungsring / Sealing P-R 08L/S 4
42 94.204.002 Drzak hadice / Schlauchhalter / Hose holder 1
120 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1

62700 Brno

CZECH REPUBLIC




Version 1.11 / June 2006 y
Bomar
43 94.204.005 Eélz;:rhadlce / Schlauchhalter / Hose LBG 14/14-PP 1
44 96.022.012 Klinovy femen / Keilriemen / Texrope 8x400Li 1
transverse 610.440 GANC 121

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

25.8. Variator / Variator / Variator

122 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

BOMAR, spol. s r.o.

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

Bomar
Poz. | Objednaci Cislo | Nazev polozky ks
Pos. |Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
Nastavovaci jednotka /
1 201.3005-500 Verstelleinheit-Variator / Adjusting 1
unit
Kotou¢ variatoru-pfevod /
2 30.3005-015 Variatorscheibe- Getriebe/ 1
Variator-Gearing
Kotou¢ variatoru -motor /
3 30.3005-016 Variatorscheibe- Motor / Variator- 1
Motor
4 199.020.006 Remen / Riemen / Belt 28x8x1250La 1
transverse 610.440 GANC 123



Version 1.11 / June 2006

Bomar
25.9. Nastavovaci jednotka / Verstelleinheit-Variator / Adjusting unit
124 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Tézebni 1236/1
62700 Brno
CZECH REPUBLIC

Bomar
Objednaci
Poz. | éislo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. |Item Pcs.
1 |30.0805-005.1 |Matice/ Mutter / Nut 1
2 [30.0805-005.2 |Ty&/ Stange / Bar 2
3 |30.0805-010 Kolo / Umlenkrad / Wheel 1
4 |30.3005-011 Podlozka / Scheibe / Washer 1
5 [30.3005-012 Doraz / Anschlag / Length stop 1
6 |30.3005-501 Pouzdro / Biichse / Bush 1
7 |30.3005-502 Drzak loZiska / Halter / Holder 1
8 |30.3005-503 Sroub / Schraube / Screw 1
9 [30.3005-504 Kryt / Deckel / Cover 1
10 |90.001.25.052 |Sroub imbus / Schraube / Screw M10x50 1
11 |90.101.55.001 |Matice / Mutter / Nut M8 2
12 [90.154.50.014 |Podlozka / Scheibe / Washer 16x22x0,2 1
13 [95.001.043 LozZisko / Lager / Bearing 7202 B 2
14 |95.801.004 rFi)r?Jg;smy krouzek / Sicherungsring / Retaining . 1
15 |95.850.003 Matice / Mutter / Nut KM 1
BOMAR, spol. s r.o. transverse 610.440 GANC 125



Version 1.11 / June 2006

Bomar
24 4
18 ) 13
15
e
*ﬁ%
LNEEN
21
22
|-
2
1
10
o
19
3 23
. 1]
19 14
e 20
25.10. Zvedaci valec / Hubzylinder / Lifting cylinder
126 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0607-001 Vélec / Zylinder / Cylinder 1
2 30.0807-003 Pistnice / Kolbenstange / Piston rod 1
3 30.0807-004 Pist / Kolben / Piston 1
4 30.0807-006 Drzak pistnice / Halter Kolbenstange / Piston rod holder 1
5 30.0807-008 Drzak valce / Halter / Cylinder holder 1
6 30.0807-009 Cep / Bolzen / Pivot 1
7 30.1807-001 Viko horni / Deckel / Top cover 1
8 30.1807-004 Viko spodni / Deckel / Bottom cover 1
9 30.1807-005 Sroubeni / Schraubung / Screwing 1
10 30.4807-010 Trubka distanéni / Distanzrohr / Distance tube 1
11 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 8.8 2
12 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 1
13 90.101.55.003 Matice / Mutter / Nut M16 DIN 439 8.8 1
14 92.151.001 Ventil pojistny / Sicherungsventil / Retaining valve 1
15 95.700.003 Pouzdro / Buchse / Bush KU 20x15 1
Pojistny krouzek / Sicherungsring /
16 95.801.011 Retaining ring @63 DIN 472 1
17 95.801.012 Pojis'tn'y quuiek / Sicherungsring / @65 DIN 472 1
Retaining ring
18 95.801.024 Pojis'tn'y quuiek / Sicherungsring / 768 DIN 472 1
Retaining ring
19 96.001.004 O-krouzek / O Ring / O Ring 10x2 1
20 96.001.015 O-krouzek / O Ring / O Ring 56x3.55 1
21 96.001.016 O-krouzek / O Ring / O Ring 60x2 1
22 96.002.010 O-krouzek / O Ring / O Ring 20x3 1
23 96.002.020 O-krouzek / O Ring / O Ring 56x3.5 1
24 96.060.002 Stiraci krouzek / Abstreifring / Wiping ring 20x28 1
25 96.082.002 Tésnici krouzek / Dichtungsring / Sealing ring Cu  13/17 1
BOMAR, spol. s r.o. transverse 610.440 GANC 127
Tézebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Bomar

16
13

25.11. Napinani pilového péasu / Sdgebandspannung / Saw band stretching

128 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

CZECH REPUBLIC

Bowmar
Poz. | Objednaci €islo | Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0808-001 Kostka napinani / Bandspannungswiirfel / Stretching cube 1
2 30.0808-002 LiSta vodici / Fuhrungsleiste / Guiding listel 2
3 30.0808-006 Lista / Leiste / Listel 2
4 30.0808-007 Sroub / Schraube / Screw 1
5 30.1708-004 Drzék Sroubu / Schraubehalter / Screw holder 1
6 30.1808-001 Kolo napinaci / Umlenkrad / Stretching wheel 1
7 30.1808-003 gi?/%tnapmam / Bolzen der Bandspannung / Stretching 1
8 30.1808-004 Krouzek distan&ni / Distanzring / Distance ring 1
9 30.3508-002 Drz&k pruziny / Federhalter / Spring holder 1
10 30.3508-004 Krouzek mérici / Melring / Measuring ring 1
11 30.4008-001 ?cr?;vt\j napinani / Schraube Bandspannung / Stretching 1
12 90.001.25.052 Sroub / Schraube / Screw M10x50 DIN 912 8.8 6
13 90.001.25.056 Sroub / Schraube / Screw M12x20 DIN 912 8.8 1
14 90.002.2D.014 Sroub / Schraube / Screw M10x16 DIN 913 45H 1
15 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
16 90.151.50.002 Podlozka / Scheibe / Washer @13 DIN 440 1
17 | 90.301.0z.019 | Yalcovy kolik /.Zylinderstift / @16x80 DIN 7 1
Cylindrical pin
18 | 90.350.0z.002 | lalifova pruzina/ Tellerfeder / 35.5x18.3x2.0x2.8
Belleville spring
19 95.001.026 LoZisko / Lager / Bearing 6307 2RS
20 95.800.014 POJIS'tn.y quuzek / Sicherungsring / @35 DIN 471 1
Retaining ring
21 95.801.013 POJIS'tn.y quuzek / Sicherungsring / @80 DIN 472 1
Retaining ring
BOMAR, spol. s r.o. transverse 610.440 GANC 129
TeZebni 1236/1
62700 Brno



Version 1.11 / June 2006

Bomar

25.12. Vedeni pilového pasu / Sagebandfuhrung / Saw band guiding

transverse 610.440 GANC

BOMAR, spol. s r.o.

130

TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 251 077 Regulace prltlak_u / Schnittdruckregulierung / Cutting >
pressure regulation
2 30.0810-008 Vedeni / Fihrung / Guide 1
i Levy drzék vodici kostky / Linker Halter des
3 30.1810-001 Fiuhrungsklotzes / Left holder of guiding cube 1
i Pravy drzak vodici kostky / Rechter Halter des
4 30.1810-002 Fihrungsklotzes / Right holder of guiding cube 1
5 30.1810-004 h}sstteal levého drzaku / Linke Halterleiste / Left holder 1
6 30.1810-005 hlssttee; pravého drzaku / Rechte Halterleiste / Right holder 1
7 30.1814-011 Drzak ventilu / Ventilhalter / Valve holder 2
8 30.1816-210 Drzak trubek / Halter / Tubes holder 1
9 30.2016-006 Deska / Platte / Plate 2
Viz. Vykres / . c . .
10 Siehe Zeichnung / Prgv_a vodici kostka / Rechter Fuhrungsklotz / Right 1
. guiding cube
See drawing
Viz. Vykres / . L . . -
11 Siehe Zeichnung / Leva vodici kostka / Linker Fuhrungsklotz / Left guiding 1
. cube
See drawing
12 90.001.25.009 Sroub / Schraube / Screw M5x16 DIN 912 8.8 2
13 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 8.8 1
14 90.001.25.032 Sroub / Schraube / Screw M8x20 DIN 912 8.8 10
15 90.001.25.034 Sroub / Schraube / Screw M8x30 DIN 912 8.8 3
16 90.001.25.035 Sroub / Schraube / Screw M8x35 DIN 912 8.8 2
17 90.001.25.092 Sroub / Schraube / Screw M6x14 DIN 912 8.8 16
18 90.002.2D.018 $roub / Schraube / Screw M12x20 DIN 913 45H 1
19 90.013.27.005 Sroub / Schraube / Screw M5x16 ISO 7380 10.9 4
20 94.002.001 Rukojet kuzelova / Griffschalter / Conical handle M12 1
21 94.008.003 Paka montazni / Klemmhebel / Assembly lever M8x40 2
BOMAR, spol.sr.o. transverse 610.440 GANC 131



Y Version 1.11 / June 2006
Bomar

e
il 2

25.13. Pravéa vodici kostka / Rechter Fihrungsklotz / Right guiding cube

132 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0810-005 Drzak tvrdokovu / HM-Halter / HM holder 2
2 30.0810-007 Trubka loziska / Lagerrohr / Bearing tube 1
3 30.0810-009 Excentr /| Exzenter / Excenter 1
4 30.0810-010 Excentr /| Exzenter / Excenter 1
5 30.0810-103 Deska vodici / Fuhrungsplatte / Guiding plate 1
6 30.0810-104 Sroub / Schraube / Screw 1
7 30.1810-101 Kostka vodici prava / Rechte Fuhrungsplatte / Right 1
guiding cube
8 30.1810-102 Drié_k loZiska pravy / Rechter Lagerhalter / Right 1
bearing holder
9 90.001.25.029 Sroub / Schraube / Screw M8x12 DIN 912 8.8 2
10 90.004.2D.002 Sroub / Schraube / Screw M6x12 DIN 915 45H 1
11 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 8.8 1
12 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 10.9 2
13 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1
14 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 2
15 90.150.50.006 Podlozka / Scheibe / Washer @10,5 DIN 125 3
16 90.301.07.009 ;)/i?qlcovy kolik / Zylinderstift / Cylindrical 10x26 DIN 7 1
17 | 90.350.0Z.001 Tallfova pruzina / Tellerfeder / 12.5x6.2x0.5 32
Belleville spring
18 95.001.004 LoZisko / Lager / Bearing 6000 2RS 1
19 95.001.014 LoZisko / Lager / Bearing 6200 2RS 2
BOMAR, spol. s r.o. transverse 610.440 GANC 133



Version 1.11 / June 2006

Bomar

25.14. Leva vodici kostka / Linker Fihrungsklotz / Left guiding cube

134 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

Bowmar

Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.

1 30.0810-005 Drzak tvrdokovu / HM-Halter / HM holder 2

2 30.0810-007 Trubka loziska / Lagerrohr / Bearing tube 1

3 30.0810-009 Excentr /| Exzenter / Excenter 1

4 30.0810-010 Excentr /| Exzenter / Excenter 1

5 30.0810-103 Deska vodici / Fuhrungsplatte / Guiding plate 1

6 30.0810-104 Sroub / Schraube / Screw 1

7 30.1810-201 CKlj)séka vodici leva / Linke Fuhrungsplatte / Left guiding 1

8 30.1810-202 Eglzdaekrlomska levy / Linker Lagerhalter / Left bearing 1

9 90.001.25.029 Sroub / Schraube / Screw M8x12 DIN 912 8.8 2

10 90.004.2D.002 Sroub / Schraube / Screw M6x12 DIN 915 45H 1

11 90.005.55.017 Sroub / Schraube / Screw M8x30 DIN 933 8.8 1

12 90.011.27.022 Sroub / Schraube / Screw M5x16 DIN 7991 10.9 2

13 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 8.8 1

14 90.100.55.006 Matice / Mutter / Nut M10 DIN 934 8.8 2

15 90.150.50.006 Podlozka / Scheibe / Washer @10,5 DIN 125 3

16 90.301.07.009 ;)/i?qlcovy kolik / Zylinderstift / Cylindrical 10x26 DIN 7 1

17 | 90.350.0Z.001 Tallfova pruzina / Tellerfeder / 12.5x6.2x0.5 32

Belleville spring
18 95.001.004 LoZisko / Lager / Bearing 6000 2RS 1
19 95.001.014 LoZisko / Lager / Bearing 6200 2RS 2
BOMAR, spol. s r.o. transverse 610.440 GANC 135



Version 1.11 / June 2006

Bomar
25.15. Kartacek / Spanebiirste / Brush
136 BOMAR, spol. s r.o. transverse 610.440 GANC
TézZebni 1236/1
62700 Brno

CZECH REPUBLIC



Version 1.11 / June 2006

Tézebni 1236/1
62700 Brno

CZECH REPUBLIC

Bowmar
Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.2914-301 Drzak kartacku / Birstenhalter / Brush holder 1
2 30.4314-002 HFidel kartacku / Biirstenwelle / Brush shaft 1
3 30.4314-003 Pouzdro / Buchse / Bush 1
4 30.4314-004 Distanéni krouZek / Sicherungsring / Retaining ring 1
5 30.4314-006 Koncovka / Endstiick / End piece 1
6 90.001.25.031 Sroub / Schraube / Screw M8x16 DIN 912 2
7 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 1
8 90.150.50.005 PodloZka / Scheibe / Washer @8,4 DIN 125 3
9 90.150.50.XXX Podlozka / Scheibe / Washer @8,4 DIN 125B 1
10 95.001.001 Lozisko / Lager / Bearing 608 2RS 2
11 95.801.019 I;ojis_tn_y quuiek / Sicherungsring / @22 DIN 472 4
etaining ring
12 49.250.006 Kartaéek / Spanebirste / Brush 1
BOMAR, spol. s r.o. transverse 610.440 GANC 137




Version 1.11 / June 2006

Bomar

25.16. Remenice kartaéku / Riemenscheibe der Spianebiirste / Brush band-wheel

138 BOMAR, spol. s r.o. transverse 610.440 GANC

TézZebni 1236/1
62700 Brno
CZECH REPUBLIC



Version 1.11 / June 2006

TéZebni 1236/1

62700 Brno

CZECH REPUBLIC

Bowmar

Poz. | Objednaci €islo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.

1 30.2914-107 Hridel / Welle / Shaft 1

2 30.2914-402 Drzak / Halter / Holder 1

3 30.2914-404 Remenice / Riemenscheibe / Band-wheel 1

4 30.4314-003 Pouzdro / Buchse / Bush 1

5 30.4314-004 Distanéni krouzek / Distanzring / Distance ring 1

6 30.4314-006 Koncovka / Endstiick / End piece 1

7 90.001.25.016 Sroub / Schraube / Screw M6x12 DIN 912 1

8 90.001.25.029 Sroub / Schraube / Screw M8x12 DIN 912 2

9 90.150.50.005 PodloZka / Scheibe / Washer @8,4 DIN 125 2

10 91.070.004 Vyvodka / Ausfihrung / Bushing 1

11 95.001.001 Lozisko / Lager / Bearing 608 2RS 2

12 95.800.002 I;ojis_tn_y quuiek / Sicherungsring / @8 DIN 471 1

etaining ring
13 95.801.019 Pojis_tn_y krc_)uiek / Sicherungsring / @22 DIN 472 4
Retaining ring
14 99.060.002 Magnet / Magnet / Magnet 22x8
BOMAR, spol. s r.o. transverse 610.440 GANC 139



	Content

